
27

ENGINE ASSY - LPG
SC8000 1300 D NIL

2016.02.14
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
60 56002701 1 MUTTER 5-16-18 HEX JAM
61 56002983 4 SCR HEX 1/2-13x2.00
62 Intentionally Omitted
63 56009025 2 WASHER, FLT
64 56009033 9 Schraube 1/4-20X1 2HP 5
65 56009115 4 WSH FLT HARDENED .594X1.
66 56107568 1 CLAMP BRACKET WELDMENT
67 56107590 1 GASKET MANIFOLD
68 56107613 2 SENSOR OXYGEN
69 56108184 1 BLANKET EXHAUST
70 56108187 1 GUARD FAN
71 56108206 1 SHIELD-HEAT
72 56111476 1 PLATE GUARD
73 56409463 2 Clamp, 1.25 Hose support
74 56413839 4 CLAMP HOSE WORM DRIVE
75 56478461 1 ANZEIGEGERAET
77 56478685 4 Silentblock CR 1200
78 56482478 1 Luftfilter

56482028 1 Primärluftfilter, P822858 Donaldson
56482029 1 Luftfilter, P821575 Donaldson

79 56482621 1 BAND ASSY
80 2-00-05253 2 KLammer
81 56108208 1 SHIELD-HEAT RR
82 56108207 1 SHIELD-HEAT FR
83 56002801 5 SCR HEX SS 1/4-20 X .50
84 56002859 3 Mutter SS 1/4
85 56003352 4 NUT  HEX M8
86 56002708 1 Stopmutter 1/4-20
87 56002093 1 SCR HEX HD 1/4-20 X 1.00
89 56108218 1 FITTING-OIL PAN
90 56003179 1 Schraube HEX THD/HD M8-1,
91 56003185 1 SCR HEX THD/HD M10-1.25X20MM
92 56003019 3 SCR HEX M10-1.25 X 25 MM
93 56003492 1 Schraube HEX M6-1,0x95mm
94 56003420 1 SCR HEX M6-1.0 X 35MM
95 56004002 4

Part Notes:
[1] - EXPIRED USE 56002938
[2] - TSB-FC-2015-041 SW8000_SC8000 LP Vaporizer Weeping
[3] - GUARANTEE DATE EXPIRED



28

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

2526

27

ENGINE BASE ASSY - LPG
SC8000 1300 D NIL

2015.05.19
2016.02.23



29

ENGINE BASE ASSY - LPG
SC8000 1300 D NIL

2015.05.19
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
1 56107705 1 HARNESS-KUBOTA 4 CYL LPG
2 56107706 4 SPARK PLUG
3 56107707 1 STARTER
4 56107708 1 WATER PUMP ASSY-LPG
5 56107710 1 DIPSTICK
6 56107711 1 GASKET-EXHAUST MANIFOLD
7 56107712 1 OIL PRESSURE SWITCH
8 56107716 1 COVER-THERMOSTAT
9 56107717 1 GASKET-VALVE COVER
10 56107718 4 IGNITION COIL
11 56107721 1 WATER TEMP SENSOR W/SEAL
12 56107736 1 CAM SENSOR
13 56107737 1 KNOCK SENSOR
14 56107738 1 DEPR ASSY
15 56107739 1 MIXER ASSY
16 56107740 1 THROTTLE BODY
17 56107741 1 GASKET THROTTLE BODY
18 56107742 1 O-RING
19 56107743 1 GASKET INTAKE MANIFOLD
20 56107744 1 TMAP SENSOR
21 56107745 1 CAM GEAR
22 56107746 1 FLYWHEEL
23 56383025 1 CAP-OIL FILL
24 56508454 1 Thermostat
25 56482659 1 Motoroelfilter
26 56510973 1 PULLEY-CRANKSHAFT
27 2-00-06354 1 CRANK/RPM SENSOR



30

 SEE HYDRAULIC SYSTEM 1

2
3

4

5
6

32

8

9

10

11
12

13

14

15

16

18

19

20

21

22

23
24

32

3

1

18
4 8

25

26

26
27

26

28

29
30

30

23

1

32

33

34

36

ENGINE SYSTEM - DIESEL
SC8000 1300 D NIL

2016.02.14
2016.02.23



31

ENGINE SYSTEM - DIESEL
SC8000 1300 D NIL

2016.02.14
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
1 56001939 3 Flachdichtung 5/16
2 56002221 2 SCR HEX HD 5/16-18 X 1.00
3 56002701 3 MUTTER 5-16-18 HEX JAM
4 56002983 4 SCR HEX 1/2-13x2.00
5 56003416 4 SCR HEX M8-1.25 X 30MM
6 56003685 4 U.- Scheibe
8 56009115 4 WSH FLT HARDENED .594X1.
9 1 Muffler Assy-Diesel [1]
10 56108187 1 GUARD FAN
11 56111255 1 DIESEL ENGINE ASSY
12 56111314 1 HEAT SHIELD
13 56111335 1 HOSE FUEL LINE
14 56111476 1 PLATE GUARD
15 56383225 1 CONDUIT HOSE .75
16 56111507 1 HOSE FUEL
18 56478685 4 Silentblock CR 1200
19 56482478 1 Luftfilter

56482028 1 Primärluftfilter, P822858 Donaldson
56482029 1 Luftfilter, P821575 Donaldson

20 56482621 1 BAND ASSY
21 56108183 1 DIESEL TANK ASSY [2]
22 56756364 4 Schlauchklemme
23 2-00-05253 2 KLammer
24 56002037 1 SCR HEX 5/16-18 X .88
25 56329145 1 BRIEDE
26 56413839 4 CLAMP HOSE WORM DRIVE
27 56440213 1 Schlauchbride
28 7-24-04087 1 FILTER SERVICE INDICATOR 20 WC
29 56002149 4 SCR SOC HD 1/4 20 X .75 [3]
30 56002098 2 Scheibe
32 56009033 7 Schraube 1/4-20X1 2HP 5
33 56002708 1 Stopmutter 1/4-20
34 56002093 1 SCR HEX HD 1/4-20 X 1.00
36 56004002 4

56463590 1 Glühzeitsteuergerät
56110738 1 Generator
56419086 1 Dieselfilter
56482659 1 Motoroelfilter
56508393 1 Keilriem Lichtmaschine
56418718 1 Motorlufterrad
56419087 1 Keilriem
56419088 1 Thermostat
56508489 1 Abdichtung Thermostat
56419089 1 Starter
56508444 1 Öldruckschalter
56419091 1 Temperaturschalter
56508490 1 THROTTLE/SHUT DOWN ACTUATOR
56508400 1 APECS 3000 Governor
56111319 1 Drehzahlsensor
56111301 1 HOSE RADIATOR
56111312 1 OIL DRAIN ASSY
56508355 1 Krafstoffpumpe [4]
56419307 1 Dieselfiltersieb CR 1400
56111320 1 DRIVE PLATE
56111622 1 HOSE AIR CLEANER
56111623 1 radiator schlauch unten
56419107 1 Auspuffdichtung [4]
56501005 1 ANTI-FREEZE
56501068 1 OIL 10W30 6/1  API CF



32

ENGINE SYSTEM - DIESEL
SC8000 1300 D NIL

2016.02.14
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
56380140 1 HUB ENGINE
56380142 1 PUMP HOUSING ASSY
56111320 1 DRIVE PLATE
56380146 1 KIT HARDWARE ENGINE HUB

Part Notes:
[1] - EXHAUST MUFFLER ASSY - DIESEL
[2] - FUEL TANK ASSY - DIESEL
[3] - GUARANTEE DATE EXPIRED

Used on machines after December 20th 2015.
[4] - Shipped with the engine.



33

 1 

 3 

 4 

 5 

 6 

 9 

 13 

 14 

 16 
 17 

 18 

 18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 
 26 

 33 

 35 

 36 

 37 

 38 

 40 

 41 

 43 

 45 

 48 

 50 
 51  51 

 52 

 53 

 55 

 56 

 57 

 58 

 2 

 4 

 7 

 8 

 10 

 11 

 12 

 14 
 15 

 16 

 17 

 17 

 18 
 20 

 21 

 24 

 24 

 27 
 28 

 29 

 30 

 32 
 34 

 39 

 42 

 44 

 46 

 47 

 49 

ENGINE ASSY -DIESEL
SC8000 1300 D NIL

2015.05.19
2014.11.13



34

ENGINE ASSY -DIESEL
SC8000 1300 D NIL

2015.05.19
2014.11.13

Pos. Artikel-Nr. Menge Variante Notes
0 56111255 1 DIESEL ENGINE ASSY
1 56508355 1 Krafstoffpumpe [1]
2 56001836 4 Schraube 1/4-20x0.62
3 56001879 3 U-SCHEIBEN
4 56003019 7 SCR HEX M10-1.25 X 25 MM
5 56003083 3 Radbolzen
6 56003155 4 Schraube HEX M6 1.0x12mm
7 56003170 1
8 56003179 1 Schraube HEX THD/HD M8-1,
9 56003180 4 Schraube
10 56003185 1 SCR HEX THD/HD M10-1.25X20MM
11 56003368 4 SCR SOC HD M6 X 20.0
12 56003420 1 SCR HEX M6-1.0 X 35MM
13 56003436 1 Schraube Hex HDss M8-1.25
14 56003442 6 SCR HEX LOC M10-1.50X20MM
15 56003492 1 Schraube HEX M6-1,0x95mm
16 56003646 2 WSH FLT SS M8 [2]
17 56003684 5 U-Scheibe M10
18 56003685 6 U.- Scheibe
19 56003744 4 NUT SELF CLINCHING M6 X 1.0
20 56003764 2 SCR HEX M6-1 X 55MM
21 56003943 2 SCR-HEX FLANGE SS M6-1 X 16MM
22 56003944 1 SCR-HEX M10-1.25 X 130MM
23 56003945 1 NUT-HEX M10-1.25
24 56009064 5 Unterlegscheibe
25 56009214 2 WSH  FLT .406X.750X.090
26 56107747 1 SPACER
27 56108197 1 BRACKET OFFSET
28 56108198 1 PULLEY IDLER
29 56108200 1 PULLEY CRANK
30 56108201 1 BRACKET FAN OFFSET
32 56108218 1 FITTING-OIL PAN
33 56110307 1
34 56110308 1
35 56110309 1
36 56110738 1 Generator
37 56111200 1
38 56111301 1 HOSE RADIATOR
39 56111312 1 OIL DRAIN ASSY
40 56111319 1 Drehzahlsensor
41 56111622 1 HOSE AIR CLEANER
42 56111623 1 radiator schlauch unten
43 56305955 1 Adapter
44 56307249 1 PULLEY FAN 89MM
45 56380142 1 PUMP HOUSING ASSY
46 56418718 1 Motorlufterrad
47 56418928 1 FAN SPACER
48 56419054 1 Kraftstofffilter
49 56419087 1 Keilriem
50 56419091 1 Temperaturschalter
51 56419107 2 Auspuffdichtung [1]
52 56507795 1 SPACER COIL BRACKET
53 56507991 1 BRACKET FUEL PUMP
55 56508393 1 Keilriem Lichtmaschine
56 56508400 1 APECS 3000 Governor
57 56508429 1 BRACKET ALTERNATOR
58 56508444 1 Öldruckschalter
54 56508004 1 HARNESS KUBOTA DIESEL



35

ENGINE ASSY -DIESEL
SC8000 1300 D NIL

2015.05.19
2014.11.13

Part Notes:
[1] - Shipped with the engine.
[2] - EXPIRED USE 56002938



36

15

5

1

2
3 6

78

9

10

11

12

13

14
13

4

11

5
16

EXHAUST MUFFLER ASSY - DIESEL
SC8000 1300 D NIL

2015.05.19
2013.08.12



37

EXHAUST MUFFLER ASSY - DIESEL
SC8000 1300 D NIL

2015.05.19
2013.08.12

Pos. Artikel-Nr. Menge Variante Notes
1 56001827 8 NUT  HEX SERRATED 1/4-20
2 56001939 4 Flachdichtung 5/16
3 56002667 4 Schraube 5/16-18 X.75
4 56419107 1 Auspuffdichtung [1]
5 56003787 4 Schraube 3/8 24x1.50
6 56049999 1 Schlauchschelle
7 56110399 1 LP/PETROL TAILPIPE WELDMENT
8 56110459 1 BRACKET MUFFLER
9 56110797 1 BRACKET MUFFLER
10 56110868 1 Schalldämpfer
11 56111634 2 Verschlussschraube
12 56305216 4 Dämpfer
13 56305549 2 Dichtung Auspuffanlage
14 2-00-03778 1 HEX HD 1/8 NPT PLUG
15 56110624 1 MUFFLER
16 56110314 1 EXHAUST TUBE WELDT

Part Notes:
[1] - Shipped with the engine.



38

 2 

 3 

 4 

 6 

 8 

 9 

 10 

 11 

 15 

 17 

 18 

 19 

 1 

 5 

 7 
 13 

 14 

 16 

 20 

 21 

 12 

ENGINE BASE ASSY - DIESEL
SC8000 1300 D NIL

2015.05.19
2016.02.23



39

ENGINE BASE ASSY - DIESEL
SC8000 1300 D NIL

2015.05.19
2016.02.23

Pos. Artikel-Nr. Menge Variante Notes
1 33019750 4 IGNITION UNIT
2 56107710 1 DIPSTICK
3 56107716 1 COVER-THERMOSTAT
4 56107717 1 GASKET-VALVE COVER
5 56107758 1 CAM GEAR
6 56107759 1 FLYWHEEL
7 56107760 1 GASKET INTAKE
8 56107761 1 GASKET EXHAUST
9 56108215 1 TURBO CHARGER ASSY
10 56108216 1 GASKET-TURBO EXHAUST IN
11 56108217 1 GASKET-TURBO EXHAUST OUT
12 56108223 4 GLOW PLUG-DIESEL TURBO
13 56381961 1 TUBE COOLANT
14 56381962 1 HOSE LOWER RADIATOR
15 56383025 1 CAP-OIL FILL
16 56419086 1 Dieselfilter
17 56419089 1 Starter
18 56508454 1 Thermostat
19 56482659 1 Motoroelfilter
20 56508490 1 THROTTLE/SHUT DOWN ACTUATOR
21 56510970 1 WATER PUMP-D1305



40

1

2

1

3
4

5

6

719

8

9

10
11

12

13

14

15

16

17

18

20

2020

EXHAUST CATALYST ASSY - LPG
SC8000 1300 D NIL

2015.05.19
2013.08.12



41

EXHAUST CATALYST ASSY - LPG
SC8000 1300 D NIL

2015.05.19
2013.08.12

Pos. Artikel-Nr. Menge Variante Notes
1 56001827 8 NUT  HEX SERRATED 1/4-20
2 56003179 2 Schraube HEX THD/HD M8-1,
3 56003352 4 NUT  HEX M8
4 56003362 4 WSH FLT 8 MM [1]
5 56003410 2 NUT-HEX M12-1.75
6 56003437 4 Schraube HEX SS M8-1.25X40MM
7 56003708 2 SCR HEX M12-1.75 X 55MM
8 56003889 2 WSH-FLT 12MM
9 56049999 1 Schlauchschelle
10 56107592 1 GASKET CAT OUTLET
11 56108160 1 BRACKET-MUFFLER LT
12 56108161 1 BRACKET-MUFFLER RT
13 56108164 1 EXHAUST TUBE WELDMENT
14 56108174 1 GASKET-CAT INLET
15 56108178 1 TAILPIPE WELDMENT
16 56108181 1 CATALYST-MUFFLER
17 56108182 1 SLEEVE-INSULATION
18 56305216 4 Dämpfer
19 56107616 1 LOCK SCREW
20 56003685 10 U.- Scheibe

Part Notes:
[1] - EXPIRED 10/11/2006



42

 

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16 30

4

17

18

19

20

21

22

24

25

26

27
28

29

26

23
19

20

31 32

33

34

35

36

37

38

39
40

FUEL TANK ASSY - DIESEL
SC8000 1300 D NIL

2017.08.30
2017.09.05



43

FUEL TANK ASSY - DIESEL
SC8000 1300 D NIL

2017.08.30
2017.09.05

Pos. Artikel-Nr. Menge Variante Notes
56108183 1 DIESEL TANK ASSY [1]

1 7-11-04083 2 Fitting, -6 SAE x 5/16
2 56478358 1 SENDER
3 56001954 1 WSH FLT SAE 10
4 56001993 18 SCR PAN HD PHIL 10-24X.50
5 56002192 1 SCR PAN HD PHIL 10-24X.75
6 56009033 1 Schraube 1/4-20X1 2HP 5
7 56025454 1 DECAL  DIESEL FUEL
8 56419307 1 Dieselfiltersieb CR 1400
9 56454275 1 BUSHING .20X.31X.12
10 56492305 1 Schutzmanchette
11 56507946 1 TANK FUEL WELDMENT
12 56507957 1 HOSE ASSY
13 56508348 1 COVER PLATE WELDT
14 56508349 1 Abdichtungsdeckel
15 56508354 1 Deckel Benzintank
16 56508515 2 CLAMP
17 56111325 1 FUEL HOSE ASSY
18 56756364 1 Schlauchklemme
19 56002155 4 SCR HEX 1/4-20 X .75
20 56002708 4 Stopmutter 1/4-20
21 56003079 4 SCR HEX HD LOC 3/8-16X1
22 56110475 1 TANKMOUNT WELDMENT
23 56001954 2 WSH FLT SAE 10
24 56002829 1 SCR HEX HD 10-24 X .62
25 56002832 1 6-Kt Mutter Nylon
26 56409463 3 Clamp, 1.25 Hose support
27 56009025 2 WASHER, FLT
28 56009033 2 Schraube 1/4-20X1 2HP 5
29 56111506 1 CONDUIT HOSE 1.00
30 56508355 1 Krafstoffpumpe [2]
31 56002808 1 NUT HEX NYLOC 8-32
32 56209261 19 Dichtung
33 56002708 1 Stopmutter 1/4-20
34 56486112 1 Kabelklammer
35 56002098 1 Scheibe
36 2-00-00221 1 Sechskantschraube
37 2-00-00506 1 LK WASH INT TOOTH 8 DIA SCREW
38 56109404 1 DECAL-LOW SULFUR DIESEL
39 2-00-02310 4 Sicherungsring
40 56002220 4 WSH FLT CUT 5/16
41 56384497 2

Part Notes:
[1] - (items 1-16, 31-37)
[2] - Shipped with the engine.



44

34

34
35

8 34
34

34
35

8

8
35

1

2

3

4

5

6

7
8

9

10

11

13

14

15

17

18
19

20

21

22

2324
25

26

27

28

29

30

31

12

16

14
7

32
33

FUEL TANK ASSY - LPG
SC8000 1300 D NIL

2016.11.06
2017.06.21




